5. PARTS LIST

PLFEHE S

5.1

8

@
Ay
3 LU




Ser No. Part No. Mame & Specifications Quantity
; WCMB-.00011 tIl3 CHIPPER BASE !
WELDMENT
2 WCMB-D0017 |5 i BACK COVER 1
3 GB97.1-85 42 12 PLAIN WASHER 12 26
4 GB97.1-85 Fi& 5 PLAIN WASHERS 10
5 GB97.1-85 & 16 PLAIN WASHER16 1
6 B97.1-85 42 20 PLAIN WASHER20 2
7 B97.1-85 F2& 10 PLAIN WASHER10 4
B GB5TE2-86 5 M12x130BOLTS M12*130 g
g DIN985-87 SO M12 NUTS 13
10 DIN985-87 SO M B NUTS 4
11 DIN985-87 SO M16 NUTS 1
12 DIN985-87 SO M20 NUTS 2
13 DIN985-87 O MG NUTS 4
14 DIN985-87 SO M10 NUTS 4
15 GB5T83-86 S M12x30 BOLTS 4
16 GB5T83-86 #F: M Bx20 BOLTS 2
17 GB5T83-86 #F: M Bx25 BOLTS 4
18 GB5T783-86 S M 6x20 BOLTS 4
19 WCMB-00163 {41 BAFFLE BOARD 1
20 WCMB.O0013 HEAE R 5% REDUCER ]
COVER
| GB93-57 I 5 SPAING WASHER 4
B O&#E S8 WINDOW
22 WCMB-00033 COVER 1
23 WCL5-00105 HE# RUUBER WASHER 1
24 WCMS-D0104 F i COMPACT BOARD 1
25 WCMS-00183 Hiti TAKE OUT PLATE 1
26 WCL5-00133 i LOCKING PIM 1
27 . F R # SMALLR PIN 1
28 WCL5-00101Ke FEEH DOWN LINK PIN 2
29 200.56.011 it 9 4f # combination PIN 2
30 WCLE-00110 FE I PLASTIC COVER 2
31 WCLB-00111 ## COMPACT BOARD 2
- WCMB-02011 tIl7% CHIPER BODY !
WELDMENT
33 WCLB-02101 £ /] BED BLADE 1
34 GB70.3-2000 $E] M10=35 BOLT 4
35 WCMB-D0166 - $54% s DOWN COVER BOARD 1




B

5.2




Ser Mo, Part Ho. Hame & Specifications Quantity
1 WCMBE-00015A ## i DISCHARGE PIPE 1
2 WCMBE-00042 FEE®E&4 COMPACT NUT 2
3 GB923-85 SO M10 NUT 2
4 GBY97.1-85 Fi 10 PLAIN WASHER 4
5 5B97.1-85 T GPLAIN WASHER 16
6 WCMB-10103 FH#® DISCHARGE COVER 1
7 GB12-88 $#F: M10=25 BOLT 4
8 DIN985-57 SO M B NUT B
z GB5783-86 S M 8x35 BOLT 2
10 GB5783-86 $EE M 8x30 BOLT g
11 AMB0.01.110 Efr#2# RECOVER SPRING 1
12 GB119-86 i B4x28 PIN 1
13 WCMBE-10104 Hif LOCK PIN 1
14 WCMB-00038A H#iHiF# LOCK PIN HANDLE 1
15 WCMB-00041 HiFi5 LOCK POMN BRACKET 1
16 WCMB-10101 F#i PRESS BORAD 2
17 WCMBE-10102 M SPACER CIRCLE 1
18 WCMED0D3EA #EHEE &% DISCHARGE PIPE :

WELDMENT




5.3 JHENLY




Ser No. Part No. Mame & Specifications Guantity
1 WCMB-00187 W% B REDUCE SUPPORT 1
2 QIAKYD1-91 dEH EiESE WORM REDUCER 1
3 GB1096-2003 F4t 6x14 PLAIN KEY 1
4 WCLB-00130 EHHEFHR PULLEY 1
5 MZ105.115 fif 2 H LOCK WASHER 1
5 GBY93-87 I 125PING WASHER 1
7 GB93-87 #I 5 SPRING WAHSER 7
8 GB5T83-86 S M12230 BOLTS 1
g GB5783-86 S M Bx30 BOLTS 2
10 GB5783-86 B M Bx20 BOLTS 2
11 GB5783-86 i F: M Bx25 BOLTS 1
12 24PMF.03.105 HLE AR B R PULLEY 1
13 WCMB-00183 W EE# SUPPORT BOARD 1
14 WCMBE-001582 i T # PULL BOARD 1
15 WCMBE-00122 Hli#i LOCKING BOARD 1
16 GB11544-97 % A991BELTS 1
17 WCMBE-00121 Efi i #% SPRING 1
18 GBS5782-86 iF: M 8x120 BOLT 1
19 GB5ST82-86 $EE M 6230 BOLT 1
20 GB5TE2-86 $FE M 8x50 BOLT 2
pry | DIN985-57 SO M B NUT B
22 DIN985-57 SO M6 NUT 1
23 GBE170-86 SO M B NUT 4
24 WCMSE-00151 FEEEE LOCKING SEAT 1
25 GBY7.1-85 F GPLAIN WASHER 15
26 WCME-00022 f % LOCKING LINE 1
27 24PMF.03.112 ¥ CONNECT 2
28 WCMS-00189 &% Hi # UNLOCK BOARD 1
29 WCME-00190 Hi¥ SPRING 1
30 24PMF .03.109-1 fEzhsh % SPRING 1

H&#A T INNER CLUTCH
31 24PMF.03.107 CLAW 1
- D4PME 03,108 B& 34 F i OUTTER CLUTCH :
CLAW
33 24PMF.03.017 SHEENEER S OUTTER SHAFT 1
34 24PMF.03.018 TR S INNER SHAFT 1
35 GB78-2000 $ET M 5x BBOLT 1




5.6 J]HE 4

Ser No. Part No. Hame & Specifications Cuantity
1 WCMB-01101A 7] CHIPPER BLADE 2
2 WCMB-01010A THASSH FLY WHEEL 1
3 GB97.1-85 T4 10 PLAIN WAHSE 10
4 GB93-87 # 4 10 PAIN WAHSE 10
5 GB5TH3-86 885 M10%25 BOLT 10
6 GB6170-86 8% 0 M12 NUT
7 GB93-57 #2812 PLAIN WASHER
5 WCLB.D1011A THHESH FLY WHEEL ]

SHAFT
g GBS5782-86 88 E: M12 %50 BOLT 4




5.7 RS

Ser Mo. Part No. Hame & Specifications Quantity
WCME-00116 iR R BOTTOM PLATE 1
2 WCMB-00117 i 4 HME RIGHT PLATE 1
3 WCME-00112 ¥4 FE LEFT PLATE 1
4 WCME-00112 iE¥4 BB UPPER PLATE 1
o WCME-00183 SrEESHITE COMMECT PLATE 2
6 WCME-00154 R E SUPPOT FOR LOCK LINE 1
T WCME-00023 ESRITEST LOCK HANDLE 1
8 GBYT_1-85 T 8 PLAIN WASHER 12
9 GBYT_1-85 T& 10 PLAIN WAHSE 28
10 GBETE3-BO #EE M 8=20 BOLT s
11 GBETE3-BO #EE M10=25 BOLT 14
12 GBETE3-BO #EE M10=30 BOLT 2
13 DIMSBS-BT #REE M EBOLT s
14 DIMSB5-BT $EEE M0 NUT 14
15 WCLE-00120 LEEE# FIXED PLATE 2
16 GBG1T0-80 B M0 MUT 4




5.8 W R
Ser No. Part No. Hame & Specifications Cluantity
1 WOIOME-O3011 B8R PULLERY COVER 1
2 FMA1Z20.00.401 fhaiE R PTO GUARDER 1
3 3B5723-25 §2H: M 8x20 BOLT 4
4 =B07T.1-B5 1 § FLAIN WASHER a
5 DIMge5-87 SEE ME NUT 4
6 ZB5TE3-84 §EE M10x25 BOLET 2
7 GBE3-87 #I 10 SPAING WASHER 2
8 =B57.1-85 12 10 PLAIN WASHER 2




5.9 #RRHT

Ser Mo, Part No. Mame & Specifications Quantity
1 GBE184-2000 SO M16 NUT 1
2 GBY7.1-85 & 16 PLAN WAHER 1
3 GB276-1994 57 104 BEARING 2
4 WCLB-00106 ik EH: TIGHT WHEEL 1
5 WCL5-00107 ¥ SPACER 1
6 DIN985-87 SO M10 NUT 2
7 GB96.2-2002 & 10 WASHER 2
5 WOLE.00016 fEHSE TIGHT WHEEL ]

SUPPORT
g GBY7.1-85 F2& 12 PLAIN WASHER 1
10 GBE170-86 S0 M12 NUT 2




